
©Herbert, Rowland & Grubic, Inc., 2018 

 
 

369 East Park Drive 

Harrisburg, PA 17111 

(717) 564-1121 

www.hrg-inc.com 

  

MARCH 2018 

    

  

 

  

CHAPTER 94 

WASTELOAD MANAGEMENT REPORT  

FOR  

CALENDAR YEAR 2017 

 

HALIFAX AREA WATER AND SEWER 

AUTHORITY 

DAUPHIN COUNTY, PENNSYLVANIA 

  

 

 HRG Project No. 001650.0425 

 



 

 

 
CHAPTER 94 MUNICIPAL WASTELOAD MANAGEMENT 

ANNUAL REPORT 
 

For Calendar Year: 2017 
 

 Permittee is owner and/or operator of a POTW or other sewage treatment facility 

 Permittee is owner and/or operator of a collection system tributary to a POTW not owned/operated by permittee 
 

GENERAL INFORMATION 

Permittee Name: 
Halifax Area Water and Sewer 
[...]
for gathering the information, the information submitted is, to the best of my knowledge and belief, true, accurate, and 
complete.  I am aware that there are significant penalties for submitting false information, including the possibility of fine 
and imprisonment for knowledge of violations.  See 18 Pa. C.S. § 4904 (relating to unsworn falsification). 

 

Fred L. Ford, Jr., Chairman   

Name of Responsible Official  Signature 

717-896-3886        

Telephone No.  Date 



3800-FM-BPNPSM0XXX    8/2013 
Chapter 94 Report Instructions 

 

 

- 5 - 

PREPARER CERTIFICATION 

I certify under penalty of law that this document and all attachments were prepared by me or otherwise under my direction 
or supervision in accordance with a system designed to assure that qualified personnel properly gathered and evaluated 
the information submitted.  The information submitted is, to the best of my knowledge and belief, true, accurate, and 
complete.  I am aware that there are significant penalties for submitting false information, including the possibility of fine 
and imprisonment for knowledge of violations.  See 18 Pa. C.S. § 4904 (relating to unsworn falsification). 

Justin J. Mendinsky, P.E.   

Name of Preparer  Signature 

717-564-1121   

Telephone No.  Date 

 



 

 

  

 

    

  

 

  

ATTACHMENT A 

 

HYDRAULIC AND ORGANIC LOADING 

DATA AND LINE GRAPHS 

  

 

  



Permit No.:

Annual Avg 141 194

Month

Monthly Average BOD5 Loads for Past Five Years (lbs/day)

2013

January 90 96 136 380 99

105 155

PA0024457

Reporting Year:

Annual Avg

April

0.0774

Month

0.096 0.0832 0.0924 0.0784

0.0985 0.0915

0.1117 0.11

0.0866

May

0.098

March

0.129 0.1239

Exist. Overload? NO NO NO NO NO

0.1244

0.1181 0.1198

November

December

Max 3-Mo Avg

Max : Avg Ratio

0.1255 0.1227 0.1373

0.105

0.1444

0.1456

0.122

0.1047

142.6

1.20 1.16

Halifax Wastewater Treatment Plant

0.103

0.105 0.1525

Monthly Average Flows for Past Five Years (MGD)

2017

0.0787

0.0819

0.0906

0.122

0.1128

1.28

739.0 749.0 751.0

0.1541

0.121

0.0748

0.1131 0.1043 0.1062 0.1071

1.33

739.0

0.095 0.0996 0.0765

0.1168

0.0914

0.1009

0.1038

0.1284

142.5 153.0

0.1504

2016

141.8

0.1264

0.1173

0.113

1.08

737.0

0.102

0.109

0.0902

0.101 0.0822 0.0691 0.1269

0.104

0.116

0.1062

0.115

2014 2015 2016 2017

Existing EDUs

Flow/EDU (GPD)

New EDUs

0.102

September

October

February

August 0.108 0.1155

141.1

0.0976 0.1153

0.102

June

July

0.1446 0.1123

March 142 253 105

2.0 2.0 2.0 2.0 2.0

0.0003 0.0003 0.0003 0.0003 0.0003

0.108 0.1083 0.1086

New EDU Flow

January

2013 2014 2015

347 262 197

April 166 153 199 190 297

357 152 257

February 163 140 101 325 86

July 179 362 317 328 106

June 15 317 513 303 197

May 133 241

August 181 200 171 208 220

234 266 174

November 185 156 100 175 221

October 158 190 273 466 193

September 157 168

Max Mo Avg 185 362 513 466 297

December 157 153 147 148 110

12 12

Load/EDU 0.191 0.263 0.316 0.355 0.232

Existing EDUs 737 739 739 749 751

Proj. Annual Avg

Max : Avg Ratio 1.31 1.86 2.20 1.75 1.71

NO NO NO NO NO

Exist. Overload? NO NO NO NO NO

Proj. Annual Avg 202 203 203 204 204

359 360 361

New EDU Load

0.1074 0.1077

0.1302 0.13060.1299

Projected BOD5 Loads for Next Five Years (lbs/day)

2018 2019 2020 2021 2022

Projected Flows for Next Five Years (MGD)

2018 2019 2020 2021 2022

2017

Facility Name:

Proj. Overload? NO NO NO NO NO

Proj. Max Avg 357 358

Future Organic Design Capacity: lbs BOD5/day

Upgrade Planned in Next 5 Years? Upgrade Planned in Next 5 Years?

527

Year:

Existing Organic Design Capacity: lbs BOD5/day

Year:

0.131

MGD

2.0

3.5

0.1313

December

1.5

1.5

3.2

Month

January

February

March

April

May

Total Monthly Precipitation for Past Five Years (Inches)

2013 2014 2015 2016 2017

1.6

June

July

August

September

October

November

1.35

2.05

1.7

5.15

2.75

Show Precipitation Data on Hydraulic Graph?

4.8

12 12 12 12 12 12 12 12

0.543 0.543 0.543 0.543 0.543

New EDUs 2 2 2 2 2

Proj. Overload?

Proj. Max 3-Mo Avg

3.5Persons/EDU:

PADEP Chapter 94 Spreadsheet

Sewage Treatment Plants

Flow/Capita (GPD) Load/Capita40.7 43.7 40.3 40.5 40.7 0.055 0.075 0.090 0.101 0.066

MGDExisting Hydraulic Design Capacity:

Future Hydraulic Design Capacity:

0.21



0.0

0.2

0.4

0.6

0.8

1.0

1.2

0

0.05

0.1

0.15

0.2

0.25

J
a
n

 2
0

1
3

A
p

r 2
0

1
3

J
u
l 2

0
1

3

O
c
t 2

0
1

3

J
a
n

 2
0

1
4

A
p

r 2
0

1
4

J
u
l 2

0
1

4

O
c
t 2

0
1

4

J
a
n

 2
0

1
5

A
p

r 2
0

1
5

J
u
l 2

0
1

5

O
c
t 2

0
1

5

J
a
n

 2
0

1
6

A
p

r 2
0

1
6

J
u
l 2

0
1

6

O
c
t 2

0
1

6

J
a
n

 2
0

1
7

A
p

r 2
0

1
7

J
u
l 2

0
1

7

O
c
t 2

0
1

7

J
a
n

 2
0

1
8

A
p

r 2
0

1
8

J
u
l 2

0
1

8

O
c
t 2

0
1

8

J
a
n

 2
0

1
9

A
p

r 2
0

1
9

J
u
l 2

0
1

9

O
c
t 2

0
1

9

J
a
n

 2
0

2
0

A
p

r 2
0

2
0

J
u
l 2

0
2

0

O
c
t 2

0
2

0

J
a
n

 2
0

2
1

A
p

r 2
0

2
1

J
u
l 2

0
2

1

O
c
t 2

0
2

1

J
a
n

 2
0

2
2

A
p

r 2
0

2
2

J
u
l 2

0
2

2

5-Year Measured and Projected Hydraulic Loads

Average Flows Hydraulic Design Capacity 3-Month Max Flows

MGD
Precip 

(in)Halifax Wastewater Treatment Plant, PA0024457



0

100

200

300

400

500

600

J
a
n

 2
0

1
3

A
p

r 2
0

1
3

J
u
l 2

0
1

3

O
c
t 2

0
1

3

J
a
n

 2
0

1
4

A
p

r 2
0

1
4

J
u
l 2

0
1

4

O
c
t 2

0
1

4

J
a
n

 2
0

1
5

A
p

r 2
0

1
5

J
u
l 2

0
1

5

O
c
t 2

0
1

5

J
a
n

 2
0

1
6

A
p

r 2
0

1
6

J
u
l 2

0
1

6

O
c
t 2

0
1

6

J
a
n

 2
0

1
7

A
p

r 2
0

1
7

J
u
l 2

0
1

7

O
c
t 2

0
1

7

J
a
n

 2
0

1
8

A
p

r 2
0

1
8

J
u
l 2

0
1

8

O
c
t 2

0
1

8

J
a
n

 2
0

1
9

A
p

r 2
0

1
9

J
u
l 2

0
1

9

O
c
t 2

0
1

9

J
a
n

 2
0

2
0

A
p

r 2
0

2
0

J
u
l 2

0
2

0

O
c
t 2

0
2

0

J
a
n

 2
0

2
1

A
p

r 2
0

2
1

J
u
l 2

0
2

1

O
c
t 2

0
2

1

J
a
n

 2
0

2
2

A
p

r 2
0

2
2

J
u
l 2

0
2

2
5-Year Measured and Projected Organic Loads

Average Loads Organic Design Capacity Max Loads

Halifax Wastewater Treatment Plant, PA0024457



 

 

 

  

 

    

  

 

  

ATTACHMENT B 

 

GENERAL PLAN/SEWER EXTENSIONS 

  

 

  



jharman
Callout
 NEW  
 CONNECTION:
 MID PENN   
 BANK (1 EDU)

jharman
Callout
 NEW CONNECTION:
 SINGLE FAMILY  
 DWELLING & OLDS  
 ABANDONMENT (1 EDU)

jharman
Callout
 FUTURE  
 DEVELOPMENT:  
 VACANT LOT 
 (1 EDU)

jharman
Callout
 PROPOSED  
 DEVELOPMENT: 
 MEMBERS 1ST 
 FEDERAL 
 CREDIT UNION 
 (1 EDU)



 

 

  

 

    

  

 

  

ATTACHMENT C 

 

CONDITION OF PUMP STATIONS  

  

 

  

 



 1 OF 1 

CONDITION OF THE PUMP STATIONS 

 

HAWSA utilizes two (2) pump stations throughout the sanitary sewer system. The pump stations are 

maintained and inspected by the operators on a regular basis. Cleaning, repairs, and routine maintenance 

items are performed as needed.  

 

Boyer Street Pumping Station - Location: Boyer Street, Halifax Township 
 

Design Capacity: 50 gpm (1 pump basis)  
Present Flows:   Average: 0.6 gpm 

Maximum (Peak Hourly Flow estimated): 50 gpm 
Projected two-year maximum peak hourly flow estimated: 50 gpm 
(design basis of new Boyer Street Pump Station for maintaining velocity 
in 4-inch force main) 

 
The Boyer Street Pump Station was upgraded to submersible pumps at the end of 2014 and began 
operations in 2015. The single phase pumps run full speed. Attached runtime records indicate total 
runtime for the station is typically around 2 hours per week, usually divided equally between the pumps.   
 
 
Main Pumping Station - Location: At the Treatment Plant, conveying all flow from the Borough 
and the northern Halifax Township service area (including flows from Boyer Street Pumping Station). 
 
There are two (2) suction lift pumps with separate 4-inch suction lines, discharging into a single 4-inch 
force main. The pumps are variable speed based on use of variable frequency drives, so only maximum 
flows can be estimated based on runtime. Due to the small size of the force main, 2 pumps on represents 
a much lower flow rate than twice one-pump flow.  
 
The recorded pump hours attached indicate an overloaded pump station condition. In accordance with 
the existing Corrective Action Plan (CAP) and draft Consent Order and Agreement (COA) developed for 
the WWTP, improvements to the Main Pumping Station are currently being evaluated and will be 
addressed as part of the WWTP Upgrade project.   
 

Design Capacity:  175 gpm (1 pump basis) 
Present Flows:   Average: 70 gpm (estimated based on plant flow) 

Maximum (Peak Hourly Flow estimated): 240 gpm 
Projected two-year maximum peak hourly flow estimated: 240 gpm 
(based on effective capacity of 2 pumps together into small 4-inch force 
main) 
As noted plant return flows are included. 

 
Wastewater from the Halifax School and southern Halifax Township service area flows directly to the 
headworks. The Peak Hourly Flow at the WWTP is determined to be 360 gpm based on analysis of 
effluent WWTP flow meter charts for this flow-through treatment plant. 
 



 

 

  

 

    

  

 

  

PUMP HOURS 

 

BOYER STREET PUMPING STATION  

  

 

  

 









 

 

  

 

    

  

 

  

PUMP HOURS 

 

MAIN PUMPING STATION  

  

 

  

 





































 

 

  

 

    

  

 

  

ATTACHMENT D 

 

SEWAGE SLUDGE MANAGEMENT 

INVENTORY 

  

 

  

 



Facility Name: Halifax Wastewater Treatment Plant

Permit Number: PA0024457

Date of Calculation: 2/22/2018

Average Daily Flow (mgd): 0.1071 Digester Capacity (gal): 42000

Influent BOD (mg/l): 200 %Solids of Outgoing Sludge: 1.9

Effluent BOD (mg/l): 8.4 Monitoring Period (days): 365

Primary Clarification Contact Stabilization RBC

Conventional Activated Sludge SBR ABF

Extended Aeration X Trickling Filter Small Plant with low SOR 

BOD Removed (lbs/day): 171 TSS Removed (lbs/day): 111

Aerobic Digestion X Anaerobic Digestion None

Sludge Feed Rate to Digesters (gpd): 1778.4312

Digester Hydraulic Detention Time (days): 24

Estimated Total Solids Reduction (%): 0.35

dry lbs/day 72 wet lbs/day 3806

dry tons/monitoring period 13 wet tons/monitoring period 695

gal/day 456 gal/monitoring period 166552

wet tons/monitoring period 0
OR

dry tons/monitoring period 6.857
Enter only one of the above values.  The remaining value should be "0".

Is the amount reported by the generator within 15% of the calculated value? NO

NO explanation:

What type of information was used to calculate the above information: 2017 DMR Supplemental Reports

Dates used: 1.1.2017 TO 12.31.2017

Name of person performing the calculation: Jeffrey J. Harman Jr., E.I.T.

Digester Information

Sludge Generation

Amount of Sludge Reported as Being Generated by the Facility

Type of Digester

LESS THAN 15% RANGE

SLUDGE GENERATION CALCULATION

Required Information For Calculation

Wastewater Treatment Processes
Place an "X" in the box beside the corresponding treatment process.  Select a maximum of Primary Clarification and one other treatment process.

Operational Information

Place an "X" in the box beside the corresponding treatment process.

(<500 gpd/sq ft)



 

 

  

 

    

  

 

  

ATTACHMENT E 

 

FLOW METER CALIBRATION REPORT 

  

 

  

 

 

 

 












